Lock All Fields

REVISIONS

2926

222222222

GK HMR

NUMBER 2151123-1

FOR REPLACEMENT PARTS FOR APPLICATOR 1426187

REFER TO ADDITIONAL PAGE(S). SPARE PARTS KIT (IF LISTED)

WILL REMAIN AVAILABLE.

THE REPLACEMENT OCEAN STYLE APPLICATOR HAS THE
SAME TERMINATOR/PRESS INTERFACE AS APPLICATOR
1426187

REPLACED BY OCEAN STYLE APPLICATOR PART

THIS DRAWING 1S A CONTROLLED DOCUMENT. |P"N o0 AKRISHNA HV

CHK R AGHAVENDRA

=TE

TE Connectivity

EEEEEEEEEEEEEEEE
THERWISE SPECIFIED: APYD p A GHAVENDRA

o PLC
I PLC
{::::::3_2 PLC
3 PLC
MAT 1AL

4 PLC
AAAAAA

SIDE FEED HD-I APPLICATOR

IIIIIIIIIIII

SIZE CAGE CODE

Co 1426187

CUSTOMER DRAWING

| SSSSS

|SHEET

EEEEEEEEEEEEEEEEEEE




DRAWING MADE IN THIRD ANGLE PROJECTION ! ‘ 14261 87 | - ’ | 426] 87 | /home/us024474/ tecnod

\
:
3 NEQSER REV FUISRESDT TERMINATOR FEED TYPE DESCRIPTION — _ 17
| 1426187 — 1 C —| LEADMAKER MECH POST FEED CUTS CARRIER /@9 - 1 1 1 l l 1 }gg;gé,] ;ElCNUTr;FI}\\J?:“TITC(;\NTOEALCiGASSEE‘ ;f —
| 1426187 -2 | C - BENCH MECH PRE FEED CUTS CARRIER E/ - = . = o =
| 1426187 -6 | C —-| LEADMAKER MECH POST FEED | CONTINUOUS CARRIER =a
| 7-1426187 -1 C —| LEADMAKER MECH POST FEED | -1 AND SPARE PARTS CL/ el
| 7-1426187-2 | C - BENCH MECH PRE FEED —2 AND SPARE PARTS ‘
| 7-1426187-6 | C —| LEADMAKER MECH POST FEED | -B AND SPARE PARTS - ; ; ; ; ; ; ;%f?f; gEF’:‘TDER'IVIED(EELI]Fé)CIADTIP?‘:TF 2;
| 7-1426187-7 | A - - - SPARE PARTS KIT : —1 o
| RN ] 986950~ | WASHER, FLAT PRECISION | 64
| ~ a1 [ [ 1] 3-18031-0 SCR, SKT SET (MBXB) RAM 63
: CRIMP DATA AMP TERMINAL AMP CRIMP SPECS - 1 1 1 1 1 1 18023-9 SCR, SHC (M4XB) INS DISC 62
| TERMINAL NAME. MINI AMP—IN 2000 -2l 221212712 1-18024-5 SCR, BHC (M5X25) DRAG 61
| - — T [T 18024-7 SCR, BHC (MAX10) ANVIL 0
| CRIMP GLEas YPE RANGE “ a1 [ [ 1 5-18022-2 SCR, HEX (M4X8) FEED F INGER | 59
| WIRE 1.57 [.062 IN] F 0.35mm?-0.75mm?® or 22-18 AWG 58
S INSUL | 3.30 [.130 INJ 0 1.27-2.79 [.050-.110 INJ 57
| % WIRE STRIP LENGTH -~ APPL INSTRUCTION -1 ! ! ! 1 1 1338685-1 PAWL, FEED ii
] [=3 — — T —
g B e nosEees = -l alalalala]4 18024-8 SCR,BHC (M4x12)SHEAR HOLDER | 54 |——
| | TERMINAL - - FEED 53
. APPL SPEC 114-1016 - 10.67 [.420 IN] S2
| - 51
e S0
e TERMINALS APPLIED R 18024-3 SCR, BHC (M3X10) CAM 49
| Z 94121 - - - B -l -1 -1-171]- 1338675-1 CAM, PRE FEED 30 & 40 mm ST | 48
. - - - - - -l -1 -10 1338676-1 CAM, POST FEED 30 B 40 mm ST | 47
- E R 13209939-3 APPLICATOR BASIC SUBASSY| 46
| - - - - - BN T £30131-1 PLUG, NYLON 45
| - - - - - R 1338660-1 RAM 44
| - - - - - R £30125-1 WASHER, LAMINATED 43| ¢
| - - - - - “ a1 [ 1] £90124-1 WASHER, RAM 42
| - - - - - R 2-18024-6 SCR, BHC (M8X25) RAM 1
| 11 1] 1 1] 1] 23241-1 BALL, STEEL 40
| R 1 2-22278-7 SPRING, COMPRESSION 39
| ‘ZJ}SE LSJ CRIMP HEIGHT PIN PN AND R 1320922-1 DISC, INSULATION 38
| meZAWG T @ LENGTH [IN] “ T a1 3547771 WIRE DISC, PLASTIC 37
| 0.75mm?* or 18 AWG| 0.81 +0.076 [.036 +.003 IN] |4-354779-1 [.3195] T T R - 00 e, TRITG =t
| : oL Y : i : i 1 111 ] £90212-1 POST, RAM 35
‘ 0.50mm? or 20 AWG| 0.86 +0.076 [.034 +.003 IN] [4-354779-4 [.3210] - 1 1 1 1 1 1 1333245-] WIRE STOP 34
| 0.35mm? or 22 AWG| 0.76 +0.076 [.030 +.003 IN] |5-354779-5 [.3265] - 27212121272 1-18024-0 SCR, BHC (M4X20) STRIP GUIDE | 33
| N - - R 1 1 18027-2 WASHER, FLAT (M4) 32 |4
: - 1 1 1 1 1 1 1-18023-2 SCR, SKT CAP (M4X12)MOUNT BLOCK 31
| - - - 1 [ 1 [ 1 1 1320908-4 SPACER, STRIP GUIDE 30
| ~ - - - R 1633073-3 STRIP GUIDE PLATE ASSY | 29
| %% - B - RN 455886-4 SPACER, FRONT SHEAR DEP | 28
| > - B N -2 2121212712 1-22284-0 SPRING, DRAG 27
| 5 N 356835- 1 LEVER, DRAG RELEASE 26
| - - - - - [ [ [ 1 1 1 240792-1 DRAG, TERMINAL 25
| — - - - R 1320928-1 PLATE, STRIP GUIDE 24
| o m - - - “ a1 [ [ 1] 980371-4 SCR, SHC SHLD 23
| o N - - R £30472-6 STRIPPER 22
| e @ “ a1 [ [ 1 1-18023-1 SCR, SHC (MAX10)STRIPPER | 21 | B
| B — 2212121212 18025-2 WASHER, LOCK (M4) STRIPPER | 20
| T - - - - - -1 -17177- 630472-5 STRIPPER 19
| - - - 18
| 1 - 1 - - 1 - - 1338684-1 HOLDER, SHEAR, FRONT (NO-CUT) 17
| - /I RECOMMENDED SPARE PARTS. 16
| . @ 2. GREASE RAM, CAM, CAM FOLLOWER AND FEED ROD LIGHTLY. 15
| & 3. LUBRICATE DAILY PER THE APPLICATOR INSTRUCTION 1;‘
| SHEET SUPPLIED WITH THE APPLICATOR. T T e R R SPRING, SHEAR =
| A [T MAY BE NECESSARY TO GUIDE OFF THE INSULATION BARREL. - 1 1 1 1 1 1 356885-4 STOP, SHEAR 11
: /]\ - - 1 1 - 1 1 1320921-1 HOLDER, SHEAR, FRONT (CUTY| 10 |—
| g N - [ 1 [ [ [ 462006~ 1 SHEAR, FLOAT (FRONT) 9
| 2l g N 1222171 [ 1333230-2 ANVIL 8
| =2 7
B 6
| I BN 1 2-455889-0 DEPRESSOR, SHEAR (FRONT)| 5
| i “ a1 [ [ 1 238011-8 SPACER, BLOCK CRIMPER 4
| s N T 2221 [ 1 9-683454-8 CRIMPER, INSULATION 3
Bk — a1 [ [ 1 1-455888-3 SPACER, CRIMPER 2
| : N T [ 22211 |1 1 3-456403-3 CRIMPER, WIRE |
| : VIEW B ROTATED 180° —77|-78|-72|-71] =8 | -2 | -1 PART NO DESCRIPTION e
\ POST FEED 40 mm STROKE | POST FEED 30 mm STROKE | PRE FEED 30 mm STROKE | PRE FEED 40 mm STROKE [ REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISION) A
: '—&ﬁl QTY REGD PER ASSY PARTS LIST
: TONS: 1 MATL — HT TR — FIN _
e ~ Tk , ,
\ é TOLERANCES UNLESS
| % g OTHERWISE SPECIFIED: l:L]F.{LOFTHOUS[I% APROT|APE ??ISEEQQILURST AMP Incorporated
BREE 1PLC DEC 20.5 [.02 1N [0 i AMIP 75
\ % % G 3 PLC DEC #- — L.LOFTHOUSE
= 13 - — NAME MACHINE REF
R B Ty I ] A SIDE FEED HD-1 APPLICATOR[HE'Y AepL
£l @ A= B € v
| ©]66 T T e e B S e Il 1426187 M1 |t
P e : 5 s “ 4 5 00779 | CUSTOMER _AND ASSEMBLY DRAWING — [T=°°

CUSTOMER DRAWING DRAWING NUMBER - 1426187 SHEET2OF2 REV.C1



T Life

Hu1Boe NapTHEPCTBO

000 “/1aiipINeKTPOHUKC” “LifeElectronics” LLC

MHH 7805602321 K 780501001 P/C 40702810122510004610 ®AKb "ABCO/IOT BAHK" (3A0) 6 2.CaHkm-Ilemep6bypee K/C 30101810900000000703 EUK 044030703

KomnaHus «Life Electronics» 3aHumaemcsi nocmaskamu 351€KmMpPOHHbIX KOMITOHEHMO8 UMIOPMHO20 U
omedyecmeeHHo20 rpouseodcmea om npoudeodumernel u co ckrnados KpyrHbix ducmpubbomopos Esporibi,
AMepuku u Asuu.

C koHua 2013 200a KoMraHusi akmueHo pacwiupsiem fuHelKy MocmagoK KOMIOHEHMO8 0 HarnpaeneHuo
KoakcuarbHbIl kabesb, Keapuesbie 2eHepamopbl U KOHOeHCcamopbi (KepaMuyeckue, nieHoYHbIe,
3neKmposiumuyeckue), 3a cuyém 3akntoyeHuss ducmpubbromopcKux 002060p08

Mbi1 npednasaem:

o KoHKypeHmocnocobHbie UeHbl U CKUOKU MOCMOSIHHbIM KITUeHmMam.

e CrieyuarsnbHbie ycrio8usi 07151 TOCMOSIHHbIX KITUEHIMO8.

e [lod6op aHarnoeos.

lMocmaeky KomMrnoHeHmMo8 8 ftobbix obbemax, y0oernemeopstouUx eawum MompebHoCMSsM.

lpuemnembie cpoku nocmasku, 803MOXHa yCKOPEeHHasi mMocmaska.
Locmaeky mosapa & ritobyto moyky Poccuu u cmpaH CHI™.
KomrinekcHytro nocmasky.

Pabomy no npoekmam u rnocmasky obpa3syos.

®opmuposaHue ckiada nod 3akaszyuka.

Cepmucgbukambl coomeemcmeus Ha rnocmassnseMyro npooyKyuUto (Mo XenaHu KueHma).
o TecmuposaHue nocmasnsemMou npodyKyuu.

e [locmasKy KOMMOHEHMOo8, mMpebyruux 806HHYIO U KOCMUYECKYH MPUEMKY.

e  BxodHoli KOHMposib Ka4yecmea.

e  Hanu4yue cepmugpukama I1SO.

B cocmaee Hawel komnaHuu opeaHu3oeaH KoHcmpykmopckuli omderst, npu3eaHHbIl MomMozamb
paspabomyukam, U UHXEHepaM.

KoHcmpykmopckuli omOen nomoaaem ocyujecmseums:

Pezaucmpauuro npoekma y npousgooumersisi KOMIOHEHMOS.

TexHu4eckyro no0depXKy rnpoekma.

Bawumy om cHaMuUs KOMroHeHma ¢ npoussoocmea.

OueHKy cmoumocmu fpoeKkma ro KOMIOHeHmam.

U3ezomoerneHue mecmosol rnnambl MOHMaX U ryckoHanadoyHbie pabomeil.

lattis % A g nncen TP intessil, Panasons (T U170 ATEL AMDIN EEEs

0KI ﬂ_[ [ SANYD Quaoww RENESAS  SIEMENS SHARP _ ’[:E”"—:,l
g Sy, [IE moxm s U AT €N [qaL

BOURNME

NS 7, Citwbond DALLAS Meare  Gllegns (inteD e | ™ RONM
International . . — .
..-nﬂm.n._,,.,_ w@ TosHiga ZETEX 'niemalofa Amphenol élantec uichicon FU]ITSU

Viccn 5, e Y Sice . @ su@ N [BTOKO

Ten: +7 (812) 336 43 04 (MHO20KaHANbHbI)
Email: org@lifeelectronics.ru

www.lifeelectronics.ru


mailto:org@lifeelectronics.ru
http://lifeelectronics.ru/

